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#4545 Report No.:  SHC20040585-01 H3#H Date:  2020-04-24 #17, $L77/Pagel of 7

FIEM . EE4R TR (R BRA

Applicant :  Raxwell Industrial Technology (Shanghal)Ccl., Ltd

H Bk . BETTEARRHEMZEE 1077 SEEKE S # 3501

Address :  3501,5F Sunplus Building, No.1077 Zuchongzhi Rd ,Pudong New District, Shanghai

FEM1E B Sample Information

B d R : RX1910 F&F|— kPG 1=
Sample Name : RX1910 series disposable protective mask
s 202003
lot number
¥ 0 =N
FF‘HD%&EI_ 60 /I\'
Sample Qty.

DL EAE R S B PR E R A . ICAS A HFTRE Rt TE, ARMIESLE AR OUE B iodEste . &AM (30 o
SE¥M 21T, Above information and sample(s) was/were submitted and certified by/on behalf of the applicant. ICAS was not S| -
responsible for the authenticity of the sample,and quoted the information with no responsibility as to the accuracy,adequacy \“
and/or completeness.

B i 5

Sample No. C20040585-01
Bl 5 i

Date of Sample Received 2020-04-20

FE A A H 39

Sample Test Period 2020-04-20~2020-04-24

KHAZ Test content:

far i1t H : WS T,

Test Item(s) : Please refer to next page(s).

7 i : WEALFA.

Test Method(s)  : Please refer to next page(s).

H5E HeH : T/CNTAC 55-2020 ( RAIPAEMR)
Reference to : T/CNTAC 55-2020 ‘Civil sanitary mask’
ERUIEEPS : WERTFR.

Test Results : Please refer to next page(s).

i il # % ; :
Prepared by: ;%VA Reviewed by: W g/
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Kt ARMIARS (L) TRAD  NCAQ134914

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai LiihR{TRiRILE155S
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TEST REPORT

#4455 Report No.:  SHC20040585-01 H# Date:  2020-04-24 58201, FL70i/Page2 of 7
Rl 45 R/ Test Result(s):
1. & B/Formaldehyde Content
ok =] R 755 bz 75 A Y BR o2 UESE S FRE BTH| E
Test Items Test Method Unit MDL Test Result Limit Conclusion
AR EE GB/T -
— 20 AA H/N.D. =20 &P
Formaldehyde Content |  2912.1-2009 ks ﬁ Ll
% 3E/Note: 1.4 H /T 771248 i BR/N.D.=Not detected (<MDL)
2.pH
PRAE
BRamE o2 (W73 ozl EAE S Limit BTUHISE
Test Items Test Method Test Result BRAFO®R Conclusion
Masks for Adult
pH GB/T 7573-2009 6.3 4.0~8.5 154 /Pass

%7F/Note: ZEHUNM T HEALEFEI (pH=6.40) /The extraction medium is potassium chloride solution (pH=6.40)

3.4M/Appearance
Lo LB 52 Uy R7 S BLR JRER BT e
Test Items Test Method Test Result Test requirements Conclusion
e . . DRSNS R e, R
SR, TARsERF, R AR B e
- . mAB/AEWES. 5. NR2S5K
. 5. DE5 KR AL LR R R
PEER R & o
. The appearance of the mask shall
AR T/CNTAC 55-2020 | The appearance is clean, the shape
. h be clean,and the shape should be F& /Pass
Appearance 6.1 is intact, and the surface is free of

damage and stain. Materials in
direct contact with skin is not be
dyed

intact. the surface shall not be
damaged or stained. Materials in
direct contact with skin should not
be dyed

PR R M R 55 ( kil ) ARRZ ]

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCAQ0134815

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Ei§hR{TRMILE155%5
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MESS Report No.:  SHC20040585-01 H# Date:  2020-04-24 SE3051, FL7T0/Page3 of 7

4.T] 43R B 55 B ek /Prohibitive aromatic amines
¥ 75 752/ Test Method: GB/T 17592-2011, GB/T23344-2009

77 A H PR &R

FRAE Hre
No. | ¥ H/Test Items CAS No. MDL Test Result o )
Limit(mg/kg) Conclusion
(mg/kg) (mg/kg)
1 4-F H I /4-Aminodiphenyl 92-67-1 5.0 FAEH/N.D. | 22F/Forbidden | fF&/Pass
2 I 2 %/Benzidine 92-87-5 5.0 KK H/ND. | %EH/Forbidden | #F&/Pass
3 4-51 40 H & f#%/4-Chloro-o-toluidine 95-69-2 5.0 FEEH/ND. | 2£H/Forbidden | £F#/Pass
4 | 2-25R/2-Naphthylamine 91-59-8 5.0 KA H/ND. | %5F/Forbidden | fF&/Pass
5 A1 3 8 % H % /0O-Aminoazotoluene 97-56-3 5.0 FAH/N.D. | %:H/Forbidden & /Pass
- -4 EE AR
6 ﬁﬁ: , 99-55-8 5.0 AT H/MN.D. | %ZH/Forbidden Fi#/Pass
/2-Amino-4-nitrotoluene
q it S & /p-Chloroaniline 106-47-8 5.0 AEH/ND. | 25H/Forbidden | #F&/Pass
8 2.4-—F 3K HIf#/2,4-Diaminoanisole 615-05-4 5.0 FAEHI/ND. | #5H/Forbidden | 7F#/Pass
44-"HEZFEPLR
9 T R 101-77-9 5.0 KK H/ND. | A Hi/Forbidden | %% /Pass
/4.,4'-Diaminodiphenylmethane
3,'! = okl
10 i 91-94-1 5.0 FEH/ND. | ZH/Forbidden | & /Pass

/3.3'-Dichlorobenzidine

3,3- AR

11 119-90-4 5.0 FAaH/N.D. | %:H/Forbidden fT&/P
/3,3'-Dimethoxybenzidine e
3,3- " R .
|’ 119-93-7 5.0 KR U/ND. | #H/Forbidden | 744 /Pass

/3,3'-Dimethylbenzidine

33 -4 4 T HE R

13 | /3.3'-Dimethyl-4,4'-diaminodiphenylmet | 838-88-0 5.0 A HI/ND. | %4Hi/Forbidden | £ /Pass
hane

14 | 2-HEIE-5-FEEZ/p-Cresidine 120-71-8 5.0 FEH/N.D. | % /Forbidden | & /Pass

15 4‘4":515'3’3"":%[' BN . 101-14-4 5.0 KIH/ND. | 45f/Forbidden | fF#/Pass
/4,4'-Methylene-bis-(2-Chloro-aniline)

16 | 4.4-—% ¥ " %E/4,4'-oxydianiline 101-80-4 5.0 KEH/ND. | %5F/Forbidden | 1% /Pass

17 4’4":%'%_: %mﬁ 139-65-1 5.0 KATH/N.D. | 22fl/Forbidden | £f&/Pass
/4,4'-Thiodianiline

18 | ABHZK[L/O-Toluidine 95-53-4 5.0 FATH/ND. | 45H/Forbidden | f£F&/Pass

19 | 2,4-Z%( 3 §3%/2.4-Toluylenediamine 95-80-7 5.0 F#HH/ND. | 25H/Forbidden | T & /Pass

20 | 2.4.5-=WILKR/2.4,5-Trimethylanline | 137-17-7 5.0 FHHI/N.D. | 45H]/Forbidden | FF&/Pass

21 A3 I % H it /o-Anisidine 90-04-0 5.0 FEH/ND. | ZF/Forbidden | 7§ /Pass

22 4-%H 3 FE{H E 45 /4-Aminoazobenzene 60-09-3 5.0 AT HI/N.D. | £H/Forbidden F5& /Pass

23 | 24-Z"HHEFH/2,4-Xylidine 95-68-1 5.0 FHH/N.D. | ZH/Forbidden | %f{7/Pass

24 | 2,6 - HHEEFENL/2,6-Xylidine 87-62-7 5.0 KA H/ND. | A%H/Forbidden | fFF&/Pass

%7¥/Remark: 1. mg/kg=25 T 5% (ppm) . /mg/kg=mg per kilogram (PPM).

PR R R I B AR R 55 ( il ) AR 2 ) NCA[’_‘]134916

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai EifiERI{FRIHILEE155%
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TEST REPORT

2020-04-24

WEHS Report No.:  SHC20040585-01

2.N.D. =/hFHZERHIE. /N.D.=Not detected ,less than MDL.

A

H # Date:

471, FL770/Paged of 7

3IESCISTEEA, #R EREH ERPEFIMAEEF E. /In the experimental range, the

banned aromatic amines listed in the above table were not detected.

5. %370 H /Physics project

KW 3¢ Test Instrument:
{24 7K 2V R e
Name of Test Equipment Equipment Number validity of calibration
LT /5 A AL
Wi . . E-023-011TD 2021/1/5
Electronic universal testing machine
T 45 R Test Results:
R R E
R E LR U R7S & HAL Lok UEAE 3 .
. "y Limited Item(s)
Test items Test Method Test conditions Unit | Test Results .
Value Conclusion
1255 i {1 T 258 )
Tensile breaking N 68.46 / /
strength of mask belt
845 5 W s A 23C, 50%RH, 24h:
T/CNTAC -
ESLEY s Fa 3 3% & Test speed:
Breaking strength of 100mm/min e
.. N 14.23 =5
the joint between the Pass
mask belt and the
mask surface
detr R RGBT R
B E T/CNTAC bl N
. Vernier caliper for cm 12.81 =8.0
Length of nose clip 55-2020 Pass
measurement

PR R K I B AR R 55 ( il ) AR 2 ]

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD

NCAQ0134917

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai EiiER{TRIEILEE155%
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MESH S Report No.:  SHC20040585-01 H# Date:  2020-04-24 501, JL77/PageS of 7
¥ & 8 Fr/Sample Photo(s)

[0 5 457437 {1 7 2458 /7 Tensile breaking strength of mask belt

1#3% {7 Before the test W52 During the test

56 f5 After the test

SR AR R B AR 25 L3 ) AT v NCA0134918

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline-:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai LiBHRI{TRIEILE155%
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TEST REPORT

#4598 5 Report No.:  SHC20040585-01 H# Date:  2020-04-24 671, JL77(/Page6 of 7

18835 5 5 %R A W 2458 /7 Breaking strength of the joint between the mask belt and the mask surface

i35 ] Before the test R%& 1 During the test

R85 J5 After the test

5 R R DU R R 25 i ) AT 2 7 NCA0134919

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Ei§hR{TRRLHE155%
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#2495 Report No.:  SHC20040585-01 H# Date:

83K ¥ Length of nose clip

2020-04-24 70, 3L75/Page7 of 7

145 i Before the test

5% During the test

S HE (PR T BHICAS bt i 5 {5
This photo is limited to ICAS used this report
#*+ 4 2L 2L B End of the report***

b R AT (L) FTRAA  NCAQ134820

ICAS TESTING TECHNOLOGY-SERVICE (SHANGHAI) CO,, LTD

Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai B E{TEEIEE1558
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#5455 Report No.:  SHC20040585-01A H#H Date:  2020-05-08 171, FL301/Pagel of 3

FHAA . mE4ER TR (B AR

Applicant :  Raxwell Industrial Technology (Shanghai)Co., Ltd

Hu gt . ERTEAFXHSZE 1077 SEEAE S 3501

Address :  3501,5F Sunplus Building, No.1077 Zuchongzhi Rd ,Pudong New District, Shanghai

FE {5 B Sample Information

TR : RX1910 &4k PERG 115

Sample Name . RX1910 series disposable protective mask
%

lot number 202003

PR -

Sample Qty. ; 60

L bR S B P IR OE R EIIA . ICAS R st S B OtE, ARKMIESLE P RIS B AV, &=
SE#PE . Above information and sample(s) was/were submitted and certified by/on behalf of the applicant. ICAS was nof;’
responsible for the authenticity of the sample,and quoted the information with no responsibility as to the accuracy,adequacy ¥
and/or completeness. ~

ﬁn"ﬁﬂ% E;["

Sample No.

Ff db H2 i H 34

Date of Sample Received
FF A H 3

Sample Test Period

C20040585-01
2020-04-20

2020-04-20~2020-05-08

KA AZ Test content:

Fa i 5 H : WS R

Test Item(s) : Please refer to next page(s).

Sl 77 vk : HBN T,

Test Method(s)  : Please refer to next page(s).

e He A : T/CNTAC 55-2020 ( RAEAENHE)
Reference to : T/CNTAC 55-2020 ‘Civil sanitary mask’
Fa &5 R : WZ R T

Test Results : Please refer to next page(s).

i il o ﬂ 4= BB )8
Prepared by: 1 M],, Reviewed by: stoved by: /-

(FHi%) ¢ (B {=3) N (?%ﬁ%";)&ﬁmhorized signatory: 5 3£ 55)

B Rk B AR 55 ( L ) AR 2 A NCA0194538

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai L#§HR{TEMRILE1555
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#4548 5 Report No.:  SHC20040585-01A HH# Date:  2020-05-08 5201, FL371/Page2 of 3
Rl 45 5/ Test Result(s):
LA e R
ok (RS Lok LA R R FRAE ik
Test item Test Method Unit Test Results Limit conclusion
AERSER CFU/g 8 <200 e
Total plate count Pass
KM | R X S
Coliform f N.D. Not detectable Pass
SHEMEHKE ’ EN iodie AFHEHT Sy
Staphylococcus aureus T N.D. Not detectable Pass
Vor M P B K ) At th At e
Streptococcus hemolyticus N.D. Not detectable Pass
ERIRAT 1 x ER i Attt (S asy
Pseudomonas aeruginosa N.D. Not detectable Pass
HRBE %S -— : o we
The total number of fungal Pass

2. 50 1 3 /Particle filtration efficiency ZHE L 382 #/Bacterial filtration efficiency

R i Bt FEER | %%
Test item . Inspection of > Test Result Requirement | conclusion
environmental conditions
1# 2# 3#
91.63 90.85 91.26
L Ok v/pOR S ES [iFE L FHL Aerosol chamber: NaCl;
(EimtE) (%) B IRFE Concentration of o s
Particle filtration Aerosol chamber: 15mg/m*; =90 ;;
efficiency (18~25) C IR Temperature: 23.5°C;
(Non-oil aerosols) (30~70) %RH FIXHEEE Relative humidity: 36.0%
(% Flow: 30L/min)
(YY 0469-2011)

ME L HERE (%) (YY 0469-2011) N
Bacterial filtration 1# 24 3# >05 S
efficiency (BFE) 100 100 100

R R IEAR 95 5 ) T2 v NCA 0194539

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai Li&mHRI{TEMRILE1558
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LS Report No.:  SHC20040585-01A H# Date:  2020-05-08 B3, It37(/Page3 of 3

¥ 8 Fi/Sample Photo(s)

B A (PR T-REICAS M fy i 75 {8
This photo is limited to ICAS used this report
*+# 4 45 L5 T End of the report***

3 R A R IS R 25 (18 ) AR 2 NCA(0194540

ICAS TESTING TECHNOLOGY SERVICE (SHANGHAI) CO., LTD
Hotiline:400-182-9001 Tel:0086 21-51682918 www.icas.org.cn Add:155 Pingbei Rd,Minhang District,Shanghai L#@bEI{TRAEILE155%5




